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Sample : Surface stone(SS White)

TEST RESULTS
TEST ITEM UNIT : SAMPLE RESULT TEST METHOD
Specific Gravity((23/23) ¢) - - ! 177 ' ASTM D792-13(Method A)
Rockwell Hardness(HRM) - &, B : 92 | ASTM D785-08(2015)
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4 gtwy 48 “msProcedureA)
Tensile Strength MPa = ! 344  ASTM D638-14(*)
Tensile Modulus of : GPa @ - : 940  ASTM D638-14(")
Elasticity b A8, A P N
Flexural Strength MPa = ! 652 ASTI\/I D790-15e2(**)
Flexural Modulus of : GPa = } 852 ' ASTM D790~ 15e2(*)
Elasticty N A . A AR - QU - N
Izod Impact Strength ! J/m = ! 26 ASTM D256-10e1(Method
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, S, N s
Water Absorption(24 h } % - } 0.02 f ASTM D570-98(2010)et
Immersion) o e NS R Y . 4 [
Heat Resistance Test — — ! No Defects JIS K 6902 : 2008
Hot Water Resistance Test = = No Defects JIS K 6902 : 2008
Deflection Temperature ! T - ! 00 ASTI\/I D648-16(Method B)
Under Load(1.82MPa) Ly < NRURRE - 0 ./ . AU
“ Specimen: Type |, Speed of Testing: 5 mm/mm(l\/lodulus: 1 mm/min)
“* Speed of Testing: 1.1 mm/min, Support Span: 90 mm
* USAGE : QUALITY CONTROL
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Sample : Surface stone(SS White)

TEST RESULTS

TEST ITEM © UNIT : SAMPLE RESULT ! TEST METHOD

NOTE : 1. The test results on this test report are only limited to the samples and sample names provided by the
customer and KTR does not guarantee the quality of all products of the customer, and you can confirm the
authenticity of the test report online (www.ktr.or.kr) or by using the QR code.

2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes outside
the scope of its defined usage.

3. Only original copy (including certified copy) of the test report is valid — electronic copy (hard and/or soft) is for
your reference only.
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